
LLL.USTBATE D PAHTS BH EAKDOWN

PARTNEH
13 HP LAWN THACTOH
MODEL NO. 13-90E (P13TG90A)
954 12 00'00 (+ /ßo)

\

156782 09.16.96 JH
Printed in U.S.A'

T rtSo



TRACTOH - - MODEL NUMBER 13-e0E (p13TC90A)

2

f,
I
4

KEY PART
NO. No.

I 873800400
10 5321?3693
11 532144343
12 532140126
13 532140'110
16 532124346
1 8  8 1 3 1 1 1 1 1 6

'HEPAIR PAHTS

HOOD

KEY PAHT
NO. NO.

1 532124857
2 873640400
3 819091416
4 874784412
5 532139888
6 532122549
7 532122548
I  817521312

,h-1.

DESCRIPNON

Extension. Sorino
Nut, Hex, Xe'ps il+-zo
Washer, 9132x718 x 16 Ga.
Bolt, Hex fin 1t4-2Q x 3/4 Gr. 5
Bolt ,  Shoulder
Eracket, Hood H. H.
Eracket, Hood L.H.
Screw $itd. Hex Hd. w/FL Washer

DESCHIPTION

Nut Lock Mlnsert 1/4-20 UNC
Brace, Hood
Hood
Lens, Plate, Grill
Grill
Nut, Self Thread, Washer Head 1/4
Washer 11132x 11/16 x 16 ca.

R

HARDWAFIE SHOWN LARGEH FOR EÄSIEH IDENTIFICATION



, HEPAIH PAHTS

SEAT

1 872050411
2 s32140116
3 5321559e5
4 873800500
5 532153236
6 532145006
I 874760616
I 532140551

10 53?126471
1 1 81 913321 0

DESCHIPTlON

Bolt, Carriase 1/4-20 x1-114
Seat
Pan, Seat
Nut, Crownlock 5/16-18
Bolt ,  Shoulder 5i16-18 UNC
Clip, Push-ln
Bolt, Fln Hex 3/8-16 UNC x 1
Bracket, Pivot Seat
Clip, Insulator
Washer 1?/32x 2 r ' lo Ga.

DESCHIPTION

Nut, Crowniock 3/E-16 UNC
Bolt, Fin Hex 1/2-13 UNC x 718 Gr,5
Washer,Lock Hw Helical Sorinq
Washer. 17132x'1-3116 x tä Gä.
Bolt. Shoulder.
Bracket, Swiich. Mountinq
Nut, Hex Larqe Flanoe Löck
Bushing, Snalp
Spring, Cornpression
Spacer, Split 28 ld. x .88 Lg.

TRACTOR - - MODEL NUMBEH 13-e0E (p1sTCsoA)

,/w

.,.)i F
A I \
F A/  / i

6  / @
1 5 /  |
/ g

1 4 \

, /
. /

l^
\\ 4\

-/ t\EA.-

,\
t-l

-/1
--?
-P
--@

1 7

21

20

1 9

1 8

KEY PART
NO, NO.

12 873800600
13 874780814
14 810040800
1 5  8 1 9 1 7 1 9 1 2
16 532127016
17 5s21el246
18 s32123976
19 532'121248
20 532121250
21 532134300

FANT
NO.

KEY
NO.

HAHDWAHE STIOWN LÄHGEH FOR EASIER IDENTIFICATION



' REPAIR PARTS

DASH

1 53e141523
2 532138393
s 5321234€7
4 5s2008544
s s32008s48
6 873640400
7 5321249S6
I 819091216
9 874760428

1 0  8 1 S 0 9 1 4 1 3
11 532121e49

OESCHTPNON

Cap. Fuel
Assembty, Dash & FuelTank
Clamp, Hose
Line, Fuel
Line, Fuel
Nut, Hex, Keps 1/4-20
Clip,  FuelLine
Washer 9132x1l4 x 16 Ga.
Bolt, Hex, Fin 1/4-20 x 1-3/4
Washer 1 1i32 x 1 1/16 x 16 Ga.
Spacer, Split

THACTOR - - MODEL NUMBER 13.90E (p13TC90A)

{-\<'

q--
\ , ,

o

KEY
NO.

PAHT
NO.

KEY PART
NO, NO.

12 532003720
13 532126450
14 5s2126115
15 532122023
16 53?124345
17 872110404
18 53213074s
19 532134744
20 817060408
21 532134014

DESCEIPT1ON

Sorino
Ciio. Heiqht Adiustrnent
Knbo, ttd'ight Siop
Adjustment, Ouadrant Height
Nut, Self-Threadino 3/1 6-1 I
Qott, Carriage 114'iO x 1t2 Gr.5
Support Assembly, Dash
Brace. Cross
Screw, Self-Taooino 114-20 x 112
Plug, Dome

HARDWARE SHOWN LAHGER FOH EASIEH IDENTIFICATION

n f N\ \ \

\ \



" REPAIR PARTS

STEEHING WHEEL

PAHT
NO.

TRACTOR : - MODEL NUMBER 13-90E (p13TC90A)

1 7
2
3

DESCEIFTION

Insert, Wheel, Steering
Washer, Lock Hvy Hcl
Washer 12/32x 2-3i8 x I Ga.
Wheel. Steerino
Sleeve, Steerin!
Screw
Eushing, Steering
Shaft, Steering

r--fl'

DESCFIPTION

Clio, Steerirrq
qu'shing, Loüer, Steering
Fing, Retaininc
Wa$her 21lsz\ 1 x 16 ce.
^daptor, Wheel, Steering
Extentiorr, Shatt, Steerins
Bolt. Fin., Hex 5/16-'t8 U-NC x 1-1/4
Nut, Lock, Hex Wlns. 5/16-18 UNC
Bolt, Fin Hex 3/E-16 UNC x 1

I
1 2
1 1

1 0

KEY
NO.

1 532140175
2 8'10040600
3 819'133808
4 532139768
5 53e121e97
6 532152927
7 532155104
I 5321473S'1

KEY FAFIT
NO. NO.

I 532124210
10 532123438
1 1 812000045
12 81 921 16' t  6
13 s32100711
14 s3215s720
15 874780520'16 873800500
17 874780616

HAHDWAHE SHOWN LARGER FOH EASIEH IDENTIHCANON



. REPAIR PARTS

FENDEH /CHASSIS

I

V
bESCHIPTION

Case, Battery
Washer 13/32 x 1-114 x 12 Ga.
Sctew, Hex Wsh. Thrdrol,
3/8-16 x 3/4
$pring, Compression, Seat
Flate, Asm. Battery
Clamp, Hose
Pad, Footrest
Screw, Hex Wsh. Thrdrol.
5/1 5-18 x 3/4
Console, Shift Control
Bar, Shilt Lock

THACTOR - - MODEL NUMBER 13-e0E (p13TC90A)

,4
^fr
;-4-G
2 0 f r '

. r $-f
I
I
l

1 5

KEY PAFT
NO. NO.

1 532't56417
2 619132012
3 817490612

4 532124181
5 532125139
6 53210S5S6
7 532124144
E 817490512

KEY
NO.

1 l

1 2
1 e
{ E

1 6
t t

1 8

EU

?5

PAHT
NO.

532124346

5321451 90
532109238
873640400
532141736
532140742
532126470
532141286
81 9091 41 3
817190516

DESCRIPTION

Nut, Self-Threadino. Washer Heaci
3/1 6
Assembly, Frame
Tube, EatterV Drain
Nut Keps BI( Hex 114-20 Unc
Switch Actuator
Drawbar
Clip, lnsutated
Fer:der/Footrest
washer 9/32x7t8 x 13 Ga.
Screw, Hex S.T. Thdrl. Sil6-18 x 1

1 0
532126997
532139783

HABDWARE SHOWN LAHGEH FOB EASIEH ItrENTIFICATION



. HEPAIR PARTS
TRACTOFT -. MODEL NUMBER 13€0E (P1STC90A)

SECTOH GEAH / AXLE SUPPORT

1

Fll le
{ \ \ / /l \ w'r 

,z,, J' {-u
r E l---A E! r H
l l - / 5

ffi-e Y -/6t : - /

\@-
V
h4i
ä/
T

1 1

1 0

12 U
, * i

/ \ \
I \ ^ . \ \- \ ' \ \ . / '

\ - z  z' 
\; t'-i--'

DE$CRIPTION

Link. Draq
Bolt, Fin Flex 1/?-13 x1-314
Nut, Crownlock 5/16-18
Nut, Crownlock 3/8-16
Gear, Sector
Bushing
Nut, Heaw Hex Top Lock 1i2-13 UNC
Clip. Insuläted

*.-,ä-_i\a=l
r l

DESCHIPNON

Nut, Crownlock 3/8.16
Pin, Cotter 118x3t4
Washer, 13132x 13/16 x 16 Ga
Bushinq
Bolt, Höx Hci. 5/16-18 UNC x 3/4
Washer 11132 x 718 x 16 Ga.
Eolt, Caniaqe 3/8-16 UNC x 3/4
,Support, Fröni Axte

I

3

4

KEY
NO.

KEY
NO.

FAHT
NO.

PAHT
NO.

1 S2132566
2 474780828
3 873680500
4 873680600
5 532121926
6 532121S27
7 873030800
E 53?126472

I 873660800
10 876020412
1 1  8 1 9 1 3 1 3 1 6
12 532126847
1S 874760512
1 4  6 1 9 1 1 1 4 1 6
15 872110606
16 532137096

HAFDWARE SHOWN LAFGEH FOH EASIER IDENTIFICATION



REPAIR FARTS

FRONT AXLE
THACTOR - - MODEL NUMBER 13-90E (p13TCe0A)

1 8

4
6

T
1 5

j

-futt
1 0
\

\ ' - . . -
ö
I

T=
\
I

1 s32121232
2 812000029
s ss212174€
4 s32124937
5 532142033
6 532124931
7 532137062
E 532121749
g 876020412

-'/ )

I
l .
I

KEY PAFIT
NO. NO.

DESCHIPTION

Cap, Spindte
Hing, Cl ip
Washer 25/32x 1-5/8 x 16 Ge.
Bearinq Col. Stro.
Axle, Fiont
Eearing, Thrust
Spindle, R.H. Asm.
washer ?'5132 x 1-114 x 1€ Ga,
Pin. Cotter 118 x3l4

KEY PAHT
No. No.

1 0  8 1 9 1 3 1 3 1  6
1 1 532126847
12 532130485
13 532137061
14 8740110s6
1s E73901000
16 5321 't0438
17 s32124836
18 819?7e016

DESCFTPTTON

Washer 13i3p x 13/'16 x 16 ca.
Bushino
Rod. Tlä
Spin'Cte, LH. Asm.
Bolt Hex 5/E-11 UNC x3-112
Nut Lock Flanqe 5/8-11
Spacer Bearinä Rxle
Fitting Grease-
Washer 27132 x 1-114 x 16 Ga.

HARDWAFIE SHOWN LARGEH FOH EASIER IDENTIFICATION



.HEPAIH PARTS
TRAGToR - - MODEL NUMBER 13-90E (P13TC90A)

BHAKE / HEAR MOWEH LIFT ASSEMBLY

\ ,  
' \

DESCRIFTION

Washer 25i32x 1-1/6 x 16 Ga.
Fling, KJip
Spring, Brake Rod
Ntrt, l-lsx, Jam 3/8-16 UNC
Nut, Lock, Hex Wlns. 3/8-16 UNC
Rod, Rear Brake
Trunnion, Lifi
Washer 13/32 x 1-1/4 x 1? Ga.
$pring, Fietainer
Ntrt, Centerlock 3/8-16 UNC
Link, Threacied
Assembly, Hear Mower Lift
Bclt, Cariiaoe si't6-18 UNC x 3/4
Nut, Keps Srto-te uruc
Fletainer, Sprinq
Nut. CrowniocX- gle-ts Ul.lC

2  
- q

t ,€ l
*--S ),&

L-- fuQr/
l -  

- t

,r-=g

1

13

- 
P-g-
/ t

1 0 t
31

KEY
NO.

1 532071673
2 532123#16
3 5321234:17
4 s3200815ö
5 532122504
6 876020312
7  8 1 9 1 3 1 0 1 6
I €17490508

s 876020412
1 0  8 1 9 1 3 1 3 1 6
11 532123543
1? 532139933
1s 5321233S4
14 532121978
15 532133332

DESCHIPTION

Cap, Ptunqer
Roil, Parking Brake
Bracket, Farking Brake
Cover, Pedal
Bracket, Clutch Pedal, LH
Pin, Cottsr 3132x314
Washer 13ß2 x il8 x 16 Ga
Screw, Hex, Thd. Holl.
5/16-1E x 1/2
Pin, Cotter 118x3/4
Washer 13/32 x 13/16 x 16 Ga.
Flod, Brake Front
Assembly, Clutchflrake Pedal
Flod, Clutch
Brecket, Lift, Shafi
Assembly, Brake, Pivot, Arm

KEY PAFT
NO. NO.

1 6  8 1 9 2 5 1 8 1 6
17 812000034
1E 532151332
19 873350600
20 873800600
21 532131460
22 532'144s85
24 81S132012
25 532124961
26 873930600
27 532127369
28 5321407/6
2s 872'1 10506
30 873s10500
31 532124660
34 873680600

PAFT
NO.

HAHDWAHE SHOWN LAHGEF FOH EASIEH IDENTIFICATION



. REPAIH PAHTS

ENGINE / THROTTLE
THACTOH. . MODEL NUMBER 13-90E (p13TCg0A)

1 5

KEY
NO.

FARI
NO.

1 817060408
2 532132752
3  - - -
6 532272293
7 811050600
I 532081328

12 s32156448
13 532101326

KEY PART
NO. NO.

14 E17030808
15 s32137180

17 817490624

39 532128861
41 873900500

DESCHIPTTON

Screw, Spiderloc
Arreste r, $. park (Optiorral
equtpment)
Screw, Hex Wsh Hd Thdrot
3/8-16 x1-1/2
Nut, Flanoe 1/4-20
Nut Lock-Hex FIange 5/16-18

DESCRIPTION

Screw, Hex Thd. Qut 114-20 x 1/2
Control. Throttle
Enoine. Tec. OHV'13
Ga-sfet. Exhaust
Washer, Lock Ext- Tooth UB
Bolt, Shoulder 5i16
Muffler
Dellector, Mower

HAHDWAFIE SHOWN LAFGEH FOR EASIEB IDENTIFTCATION



REPAIR PAHTS

DECALS
TRACTOFT - - MODEL NUMBER 13-90E (p13TC90A)

KEY FART
NO, NO.

1 532148re4
2 532145437
3 532157876
4 532157875
5 s32140951
6 5321s6S53
I 532140S87

10 s3214**198
17 532146998
19 s32126187

DESCHIPTION

Decal, Cutfinqet
Decal, Europ]Stand. CE Tractors
Decal, Hood, L H.
Decal, Hood, Fl. H,
Decal, Grill
Decal. Tec Enoine HP
Decal, Fender-
Decal, Read, Owners Manual Syms
Decal, Steering Wheel
Deca| DBA

KEY PAHI DESCHIPTION
NO. NO.
20 532145545 Decal, Operatins, lnsl $vmbols
22 532136830 Decal, V-Bett Sc-h-
ffi 532137588 Deeal, Chas. Tuöo
24 532't46451 Decal, Bat. Dan/poi

532138311 Decal, Handle, Uft
532157023 Manual,Operato/s1Scan.)
532157022 Manual,Opemto/sl=uro.)

Available accessories not included with täeton'
tr6 Grass Catcher
MK360 Mutch Kir
MP36 Mulch Plate

WHEELS & TIHES

KEY PART
NO. NO.

1 s320591e2
2 53206s139
3 53?124957

4 532137422
4 532132703
5 53?059904

5 532008134

6 532141472
6 532141268
7 5321047{7
8 ss2124959
I 5321?1748

532144334

DESCHIPTION

Cap, Valve
Stem, Valve
Fittino. Grease
(Froni'Wheets Ontv)
r tre. Front
Tire, Flear
Tube, Front
(,Optional Service ttem Onty)
Tube. Rear
(Optional Seruice ltem 0nty)
Him, Front
Rim, Rear
Cäpr Axle
Bearing, Flange
Washer 25132 x 1-5/8 x 16 Ga.
Sealant, Tire (10 oz. Tube)



THACTOB - - MODEL NUMBER 13-90E (pl3TC90A)

w-'

1 1

8  
1 r

\\

\

I

; f f f i;:fuw
19**-.ü

T e 5Cry,
t t -  

2E

ä--14
I

1 873680500
2 874760512
3 532141342
4 53213802s
5 810040700
6 87117ö744
7 532126520
I 532123405
I 872140612

10 s38123396
11 532150926
12 532123674
1 3  8 1 9 1 3 1 3 1 6

KEY PAHT
NO. NO.

14 873930800
15 E73880600
1E 532126471
17 532'150S32
18 5321sl459
1S 873510500
20 532139919
2 1  8 1 9 1 1 1 0 1 6
22 532123404
23 532140916
2.4 817720408
25 5321s0935

KEY
NO.

HEPAIR PARTS

GROUND DFIVE

PAHT
NO.

DESCEIPTION

Nut, Crownlock 5i1€-18
Balt, Hex Hd s/]6-18 UNC x 3/4
Keeper,Mower Drive, Fl. H,
Pulley, Engine
Washer. Lock 7/16
Bolt, Fin. Hex 7/16-20
Traction. V-Belt Drive
Keeper, T/A Ground Drive Belt
Bolt, Carr. 3/8-'16 UNC x 1-112
Keeper, Belt Ground Drive ldler
Arm, Grourrd Drive Qlutch
ldler, Flat
Washer 13/32 x 13/16 x 16 Ga.

DESCRIPl'ION

Nut, Centerlock G/B-1€ UNC
Nut, Crownlock 3/8-t6 UNC
Cllp, lnsulated
Spacer, Fletainer
Spring Exten$ion
Nut,  Keps 5/16-18 UNC
Keeper, T/A Ground Drive Beit
Washer 11ß2x 5rB x 16 Ga.
Keeper, Frarne Ground Drive Belt
Keeper, Mower Drive, L. H.
Screw, Thd. Cut 1/4-20 x 1/2
Bushing, Nyton

HAHDWAFE SHOWN LARGEF FOF EASIEH IDENTIFICATION



HEPAIH PARTS
THACTOB .. MODEL NUMBER 13-90E (p1sTCSoA)

MOWEH LIFT LEVEH

-.r*-- 4qg.>

tt--.4
1g_e

I
@

2e-4L

i,FF / - ' \

{/
t l

[\,

R
\ '

30

31

1 o t

l tKd

,ff
1 1

/r
, { /

23

KEY PAHT
NO. NO.

1 532126470
2 532122A18
3 871110408

4 873680600
5 532145167
6 532106451
7 532135371
E 874760636
g 532121930

10 878020412' 1 1  8 1 9 1 3 1 3 1 6
12 532131861
13 532133352
14 532123496

KEY
NO.

4.)
24
25
2E
27
28
?q

30
3 1

FART DESCHIPTION
NO.

1 5  8 1 3 1 3 1 2 1 2
16 532124S61
17 532127359
18 592142028
19 873680400
z0 874780644

876020416
8 1 9 1 7 1 6 1 2
53?121 S33
532141470
53210693e
876020312
cJ4  rü  t ooü
873350600
E1 91 3201 2

Washer 13/32 x 3/4 x 12 Gä.
Retainer, Sprino
Link. Front Lift 

-

Trunnion, Threaded 3/6-16
Nut, Crownlock 1/4-20
Bolt, Fin. Hex
3/8-16 UNC x2-314
Pin, Cotter 1/8 x 1
Washer 17132x 1 x 12 Ga.
Tube, Spacer
Rod, Mdwer Litt
Knob
Pin, Cotter 3132x314
Unk, Mower Clutch
Nut Hex Jam 3/8-16 UNC
Washer 13/32 x 1-114 x tZ Ga.

28
Wx,4

fr
1 6 /

OESCHIFTION

Clip, Insulated
Bracket, Mower Clutch
Bolt, Fin. Hex
1i4-20 UNC x 1/2 Gr.5
Nut. Crownlock 3/8'16 UNC
Assembly, Clutch Lever
Bolt, Shoulder
Assembly, Mower Clutch Arm
Boll, Hex 3/8-19 UNC r 2-114
Assembly, Brect(et Lift
Pin. Cotter 1l8x3l4
Washer 13132 x 13/16 x 16 Ga.
Grip, Handle
Assemblv, Lift Handle
Spring, Compression

HAFIDWARE SHOWN LAHGEF FOF EASIEH IDENTIFICATION



HEPAIR PAHTS
TRACTOH . - MODEL NUMBER 13.90E (pl3TCg0A)

ELECTRICAL

F,$.iillf I $I I

* \ " f f i  I  a

2

\ i-e
ffi

t{*J/

i l -T . t  .6

,s 5***.'t''#ti-*€H,'j 
'q,,'

)w..#_,^ I^Y''{ul-r, i s6 [b r ']f I
\  's \  ' fJde
)---  -  

:**, ,-- ;Sw-



HEPAIH PARTS

ELECTHICAL
THACTOR -. MODEL NUI/IBER t0.g0E (pl3TCsoA)

KEY PÄHT
NO. NO.

1 873640400
2 532004560
3 532146138
4 53208S180
s s32108236
6 ss2109553
7 5se146374
I 817021008
e 532140401

10 532141226
11 532140400
12 532144921
1s s32121305
17 532108824
18 532128353
19 532146063
20 873350400
21 810090400
22 871110408
24 s32131563
25 5Se145673
26 874760412
27 819091016
28 810040400
30 873220400
s6 811150400
39 532141735
55 817490508

DESCHIPTION

Nut, Hex Keps 1/+40
Assembly, Cable
Batlerv
Nut, Lock #10-24 UNC
Bracket, ,Switch
Switch, Interlock
keeper, Actuator
Screw, Tap HEx Hd.
Key, Moldäd
Cov€r, Key lgnition
Nut, lgnitidn 

-

Switch, lgnitlon
Switch, Flunger
Fuse
Assemblv, Cable
Hamess, ionition
Nut, HeiJärn 1/4-20
Washer, Loclt 1/4
Boll, Fin Hex 1/4-20 UNC x 1/Z
Cover, Terminal
Solenoid
Bolt, Hex Hö- 114-20 UNC x 3/a
Washer 9/32 x 5/8 x 16
Washer, Lock 1/4
Nut, Fin Hex 1/4-20 UNC
Washer Look 1/4 Ext.
Bracket, Switch Clutch
Screw, Thdrol 5/18-l E x 1/2

HAHDWAHE SIIOWN IÄHGEH FOB E.ASIEH IDENTIFICATION



REPAIH PAHTS
THACTOR - - MODEL NUMBEF 13-90E (pl3TC90A)

MOWEH DECK

5

a5.*-*ä'-_



HEPAIR PAHTS

II'IOWER DECK
THACTOH - - MODEL NUMBEH 13.s0E (p13TC90A)

KEY PAHT
NO. NO.

DESCRIPT1ON

$pring, Mower Clutch
Spacer, Fletainer
Nut, Crownlock
Brake Asm.
Guide, Belt ldter
Pulley, Flat ldler
Bolt, Cerr. 3/8-16 x 2 Gr. 5
Washer 13/2'l x 7/8 x 10 Ga.
Arm Asm., ldler Mower
Bolt, Carriaqe 3/8-16 x1-114
Rod, Erake-
Bracket, Uft R.H. Flear
Bolt, Caniase 5/16-18 x 3/4
Nut,Crownlock 5/16-18
Bmcket, Lilt L.H. Flear
Keeper, R.H.
Link, Asrh. Mower Stabilizer
Pin, Drive
Bracket, Asm. Front
Blade
Washer, Hard
WashEr, Lock 3/8
Bolt 3i8-24 x 1-1l4 Gr. I
Stripper
Screw Thdrot. Hex Head
Deck Assembly

DESCHIPTION

Pulley, Mandrel
Nut, Flangelock 9/16
Bracket, Asm. Deflector
Screw, Hex Wsh. Thdrol.
5/16-18 x 112
Arm, Support ldler Mower
Deflector'
Flod, Hinqe
Spring, T-orsion Oefl ecto r
cap, $leeve
washer 11/32 x 5/g x 16 Ga.
Pushrrut
V-Belt
Washer 11ß2 x 5/E x 16 Ga.
Fletainer. Sorino
Keeper, L.H.
Bearins
Houeinä, Mandrel
Eeanna
.Qf'utt,fun. Mandret (tnct. Key #47)
Washer Hardened
Washer Felt
MandrelAsm. (lncludes Kev Nos.
21-zg,26, 29 ahd 4s-48)
Deck, ServicE Comolete

KEY PART
NO. NO.

1 53e140064
2 5321220$e
3 873680600
4 532130840
s 5321312s1
6 ss2121318
7 872110816
I  819131410
s 532127744

10 872140610
11 $e130s41
12 532127356
13 872140506
14 873680500
15 832127357
16 532153298
17 532128508
18 5S?126s11
19 5321eru80
20 s32'138496
21 532140298
E 810030600
23 $e850857
24 53e140329
25 532138776
27 5321s6600

28 53e1s3s31
23 532137260
30 s321s6631
31 817490508

32 5321??051
33 s32131560
36 532121980
37 s3?123713
38 s32105304
3e 81 91 1 '101 S
40 ss?110452
41 532131264
42 8'19171616
4il 532124660
44 532140608
4s 53211048s
46 532128774
47 53212S895
48 s3e13764s
49 s32133S43
62 5321533S0

53e1307s4

532156866

HABDWAHE SHOWN LAFGEH FOR EASTEH TDENTIFICATTON



HEPAIR PAHTS
TRACTOR - _ MODEL NUMBER 13_9OE (pl3TCS0A)

THANSAXLE PEEFLESS . MODEL NUMBEH gsO.OOgA

@-*

k
@-,.

u6d"
t0

ur
/ E

I / tr

@o{

t{tYl-

\ ;



THACTOR'- MODEL NUMBEH 13-90E (P13TC90A)

1 5  1 6

,?

.t__d." 1 0

PART
NO.

.REPAIH PARTS

THANSAXLE

tt---A

KEY FART
NO. NO.

1 53?123385
2 812000028
3 532127050
4 5s212s096
5 8736805ö0
6 872140506
7 s3212337ö
I 6174S0512
I 532146682

10 532121749
1 1 532123563
1 5  8 1 9 1 7 1 6 1 6
16 532124600
17 53?1e6293
18 874550412

DESCRIPTION

Pulley
Rino. Fletainer
Traäiaxle 5 So. Peerless s3o-oog
Key, Woodrutf #9
Nut, Crownlock 5/16-18
Bolt, Carrtage 5i16-18 UNC x 3/4
Strap, Torque
Screw 5/16-18x3/4
Sorino. Brake
Washär 25i32x '1-1/4 x 16 Ga-
Key, Square
Wdsher 17132x 1 x 16 Ga.
Sunoort Handle Shift LH
unk;shif t
Eolt. Fin Hex 1/4-28 UNF x 3/4 Gr. g

DESCETPTION

Washer, Lock 1/4
Washer 9/32x3/4 x 10 Ga.
Arm, Shift
Washer, Shift Flate
Knob. Duckhead
Rod, Shift
Fin, Cotter 1/8 x 1
Nut, Hex Nylon
Extension. Sorino
Support n'anble Sniit nft
Spacer Sptit
Washer 11/32x t ' l116 x 16
E-Finö
screw] Thd- cut 1t4-20 x 112
Bolt  Hex Flghd 5/16-18

th,1

KEY
NO.

19 810040400
20 819091210
21 532126292
22 932105701
23 532106933
24 532128215
ZS s76ggQa16
26 873810500
28 532128085
29 532128084
31 532137057
s 2  8 1 9 1 1 1 1 1 6
35 812000001
36 817720448
38 874490544

24

23

\  . t '

/

/ ' 8
o

/ - - *,  
, a  \

-
, t r  / r

/ ( l

I /, l
r tt 't

|  . ! r ' t  n -

t  t \  / /' ,  
a  € -- { : r o

5 # -
I H
\ F
t ;\ t r '
3H
-.1-%'

- \ *
'P-r'-Y

7t:,,
/ i

31 |
\
\

- n  
- ? ' 8

Y^--"
36__€I  

,  
l r l- * \  E  l n l

s6--€I f 
["Y

--t\, 1- '&)
l i 't.t i)7'@ffiuu

HARDWAFIE SHOWN LANGEN FOB EASIEH IDENTIFICATION



HEPAIH PARTS
THACTOR _ - MODEL NUMBEH 1s-90E (P13TC90A)

THANSAXLE PEERLESS - MODEL NUMBER g3O.OO9A

FEF PAHT
NO. NO.

1 772108A
2 780086
3 TtolQaA
4 778280
5 7762198
6 7/8139
7 778136
E 792136A

8A 792047
I 784352

10 7843s5
11 778225
12 776113A
13 778?21
14 28068
15 TtB260
17 786139'tE 786102
20 75?i077
21 792078
u 792079
23 788061
?5 792073

26 752125

27 792035
28 788040
29 780072
30 780108
31 780001
32 792001
33 7880S5
34 7801osA
35 780118A
36 790003
37 790007
38 799021
39 786026
40 792076A
41 790079
42 792073

DESCHIPTION

Cover, Transexle
Bearing, Needle
Case, Transaxle
Shaft, Counter
Shäft and Pinion Assembly, Output
Gear, OutFut
Gear, Spur, 15 Teeth
Key, shitt
Key, Woodruff
Collar, Shifter
Fod and Fork Assembly, Shift
Gear, Bevel,42 feeth
BevelFinion, InDut
Gear. Bevel 

'

Gear, Bevel Finion
Gear, Rino
Pin, Drive-
Spacer, Neutral
Ball, $teel 5/16" diameter
Set Screw 3/8-16 x O/B
Sprino
E i|-ttng, Eeal
Sctew, Fianged Hex Head, Thread
Formlng 1/4-2ex1-1t+
Ring, Fl-etainer
(4 Hequired, Package of p)
Hing, Fletainer
Fling, Fletainer
Washer, Thrust
Washet Thrust
Washer
"O'Fl ing
Seal, S{uare Cut

ElsillS:Fiäffi31
Disk, Bäke
Plate, Brake Pad
Pad, Erake
Pin, Dowel
Washer, Flat
Lever, Brake
Screw, Flanged Hex Head, Thread
Forming 1/4-20 x 1-114

NOTE: ftf c9mp91e1dimensions given in U.S. inches1 inch = 25.4 mm

Parts must be Ordered from Tecumseh productS Co.

HEF FAHT
NO. NO.

424 7920854
43 792075
44 79002s
45 786066
# 786086
47 774690
4E 7746s1
49 779191
s0 T7E124A
51 T7E123A
52 nü?2,A
s3 778273
56 n8230
E7 77812äA
58 778127A
59 778128A
60 28163
63 78607'1
64 786072
65 780109
66 r/613s
67 7/6s15A
E8 7EE116A
69 780051
70 786118
71 788069
72- 792165
724 7880S1
76 780090
T7 788078A

DESCEIPTTON

$crew 1/4-?0 x?-1t4
Locknut 5116-24
Holder, Brake pad
Soacer
Bracket, Brake Lever
Axte 11-5i16'. lonq
Axle 16-1/2" lono-
Gear, Spur, g7 Täeth
Gear, Spur, 30 Teeth
Gear, Spur,25 Teeth
Gear, Spur,22 Teeth
Gear, Spur, 19 Teeth,
Gear, Spur, 12 Teeth
Gear, Spur, 20 Teeth
Gear, Spur, ?S Teeth
Gear, Spur, 2E Teeth
Gear, Spur, Ol Teeth
bEäcef
Spacer
Washer, Thrust
Shaft, tnout
Shaft, Biake,4 Keyed
Hl i lä

waEher, Thrust
toacer

fli
t1-)
(c)
(+)
Ste
(1)
(2t
(3)
(+)
(s)

lNumber 41_Chain, 24 Ltnks)
Sprockeq 9 Teeih (Reversei
Sprockel 18 Teeth lFeversb)
Grease, Eentonile, 3z Ouncei gonle
Gasket Eliminator (Lcctite #SlS)

el($)

Seal, $quare Cut
fÄll%,|H"*ed e/16:1e
Washerl Thrust

iFaökaqe of:
Sprins,tsrake
Chain.'Roller

F!Eü:,]-Jiäf 
, I nverted

79
6 1

8e
83
VU
150

792144
786081

786082
7EE1 e3
7880678
51 0334

HAHDWABE SHOWN LÄHGEH FOF EASIEH IDENTIFICATTON


